Buttevant & Environs WWDL Application

This is a draft document and is subject to revision.

| Environmental Protection Agency

An Ghniomhaireacht um Chaomhni Comhshaoil

Waste Water Dlscharge
Licence”
Appllcatgéh Form

EPA Ref. N%:

(Office use only)

Environmental Protection Agency
PO Box 3000, Johnstown Castle Estate, Co. Wexford
Lo Call: 1890 335599 Telephone: 053-9160600 Fax: 053-9160699
Web: www.epa.ieEmail: info@epa.ie

EPA Export 26-07-2013:13:46:20



ecpa
R Waste Water Discharge Authorisation Application Form

Tracking Amendments to Draft Application Form

Version
No.

Date

Amendment since

previous version

Reason

V. 1.

11/10/07

N/A

V. 2.

18/10/07

Inclusion of a Note 1
superscript for
[...]
Attachment B.7(i) shm@l@ contain details of any or all discharges located
within the SFADCo. area.

Within the SFADCo Area Yes No

B.7 (ii) Health Services Executive Region

The applicant should indicate the Health Services Executive Region where the
discharge or discharges are or will be located.

Name: Health Service Executive
Address: North Cork Area Headquarters
Gouldhill
Mallow, Co. Cork
Tel: 022 30200
Fax: 022 30211
e-mail: Gerry.oconnell.ie

Page 16 of 66

EPA Export 26-07-2013:13:46:20



Buttevant & Environs WWDL Application

B.7 (iii) Other Relevant Water Services Authorities

Regulation 13 of the Waste Water Discharge (Authorisation) Regulations, 2007
requires all applicants, not being the water services authority in whose functional
area the relevant waste water discharge or discharges, to which the relevant
application relates, takes place or is to take place, to notify the relevant water
services authority of the said application.

Name: Not Applicable

Address: Not Applicable

Tel: Not Applicable
Fax: Not Applicable
e-mail: Not Applicable
Relevant Authority Notified Yes No

Attachment B.7(iii) should contain a copy of the notice issued to the relevant
local authority.

&
oo
Attachment included & Yes No
Nk
o??i)\‘\d v

&Q;&»\*”
B.8 Notices and Advertlsementsoo%

&

& N

KO
Regulations 10 and 11 of the Wag\té\ Water Discharge (Authorisation) Regulations,
2007 require all applicants to ad @se the application in a newspaper and by way
of a site notice. See Guidance Q@cfe

Attachment B.8 should Q@%tain a copy of the site notice and an appropriately
scaled drawing (<A3) showing its location. The original application must
include the original page of the newspaper in which the advertisement
was placed. The relevant page of the newspaper containing the advertisement
should be included with the original and two copies of the application.

Attachment included Yes No
\/
B.9 (i) Population Equivalent of Agglomeration

TABLE B.9.1 POPULATION EQUIVALENT OF AGGLOMERATION

The population equivalent (p.e.) of the agglomeration to be, or being, served by
the waste water works should be provided and the period in which the population
equivalent data was compiled should be indicated.

Population Equivalent 1,900
Data Compiled (Year) 2006
Method Hydraulic Flow

Page 17 of 66

EPA Export 26-07-2013:13:46:21



Buttevant & Environs WWDL Application

B.9 (ii) Pending Development

Where planning permission has been granted for development(s), but
development has not been commenced or completed to date, within the boundary
of the agglomeration and this development is being, or is to be, served by the
waste water works provide the following information;

e information on the calculated population equivalent (p.e.) to be contributed
to the waste water works as a result of those planning permissions
granted,

e the percentage of the projected p.e. to be contributed by the non-domestic
activities, and

e the ability of the waste water works to accommodate this extra hydraulic
and organic loading without posing an environmental risk to the receiving
water habitat.

The current population equivalent being treated at Buttevant WWTP is 1700 based
on hydraulic flow assessments.

All developments with granted planning permission and all developments under
construction have been included in the agglomeration. The additional p.e due to
the granted planning permissions is estimated to be in the order of 200 p.e. There
are currently one recently planning permission in relation to non domestic
activities. This planning permission was for the conggruction of 24 Nr light
industrial / Warehouses at the Business Park along thg\dz/scarroll Road.

S
S8
With the completion of the recently commis%'fé?ééﬁ 3,150 p.e WWTP the plant shall
be capable of accommodating additional Q@@blic and organic loading without
posing an environmental risk to the re%@é\gfg water
&N
\{\ §\,O
.- Qé QO
B.9 (iii) FEES OOQ\\
5\
State the relevant Class of aaste water discharge as per Column 1 of the
Second Schedule, and th @%ﬁropriate fee as per Columns 2 or 3 of the Third
Schedule of the Waste Water Discharges (Authorisation) Regulations 2007, S.I.

No. 684 of 2007.

Class of waste water discharge | Fee (in €)
€15,000

Appropriate Fee Included Yes No

B.10 Capital Investment Programme

State whether a programme of works has been prioritised for the development
of infrastructure to appropriately collect, convey, treat and discharge waste
water from the relevant agglomeration. If a programme of works has been
prioritised provide details on funding, (local or national), allocated to the capital
project. Provide details on the extent and type of work to be undertaken and
the likely timeframes for this work to be completed.

Recently the WWTP was upgraded at a cost of €2 M and the collection system
for the village of Buttevant was also upgraded at a cost of €2.25 M. The
collection system works involved the laying of 5.5 km of sewer pipes (foul,

Page 18 of 66

EPA Export 26-07-2013:13:46:21



Buttevant & Environs WWDL Application

storm and foul rising mains), in addition two nr Pumping Stations were
constructed and with the upgrade of the main village pumping station. These
projects were upgraded under the Water Services Investment Programme 2002
-2006. No further works are listed to be carried out under the current Water
Services Investment Programme 2007 -2009

Attachment B.10 should contain the most recent development programme,
including a copy of any approved funding for the project and a timeframe for
the completion of the necessary works to take place.

Attachment included Yes No

\/

B.11 Significant Correspondence

Provide a summary of any correspondence resulting from a Section 63 notice
issued by the Agency in relation to the waste water works under the
Environmental Protection Agency Acts, 1992 and 2003, as amended by Section
13 of Protection of the Environment Act, 2003.

Attachment B.11 should contain a summary of any ;gelevant correspondence

issued in relation to a Section 63 notice. @
&
Attachment included ST Yes No
P -
\
no@ >
5
~0

B.12 Foreshore Act Llcences&\Q
oQ\\
Provide a copy of the most r@ent Foreshore Act licence issued in relation to
discharges from the waste \géger works issued under the Foreshore Act 1933.
O
Attachment B.12 should contain the most recent licence issued under the

Forsehore Act 1933, including a copy of all conditions attached to the licence
and any monitoring returns for the previous 12-month period, if applicable.

Attachment included Yes No

\l

Page 19 of 66

EPA Export 26-07-2013:13:46:21



Buttevant & Environs WWDL Application

SECTION C: INFRASTRUCTURE & OPERATION

Advice on completing this section is provided in the accompanying Guidance
Note.

C.1 Operational Information Requirements

Provide a description of the plant, process and design capacity for the areas of the
waste water works where discharges occur, to include a copy of such plans,
drawings or maps, (site plans and location maps, process flow diagrams), and such
other particulars, reports and supporting documentation as are necessary to
describe all aspects of the area of the waste water works discharging to the
aquatic environment. Maps and drawings must be no larger than A3 size.

C.1.1 Storm Water Overflows

For each storm water overflow within the waste water works the following
information shall be submitted:

e An assessment to determine compliance with the criteria for storm
water overflows, as set out in the DoEHLG ‘Procedures and Criteria
in Relation to Storm Water Overflows’, 199§ and any other guidance
as may be specified by the Agency, and é\

e Identify whether any of the stornlé\Nater overflows are to be
decommissioned, and identify ag t&’by which these overflows will

cease, if applicable. éz?&
Q\Q
C.1.2 Pumping Stations 00%\
&

O

For each pump station oper g within the waste water works, provide

details of the following: QiQ\\\\
O
Number of duty ﬁd standby pumps at each pump station;
The measuresita aken in the event of power failure;
Details of storage capacity at each pump station;
Frequency and duration of activation of emergency overflow to
receiving waters. Clarify the location where such discharges enter
the receiving waters.

Page 20 of 66

EPA Export 26-07-2013:13:46:21



Buttevant & Environs WWDL Application

General Description of the WWTP

Article 1. Introduction

E.P.S. here under outline our proposed process design and supporting

calculations in respect to the Waste Water Treatment Plant at Buttevant.

The treated effluent to comply with the standards shown in the following table:

Parameter Effluent Limit
BOD 25 mg/L
Suspended Solids 35 mg/L
Total Phosphorous 2.0 mg/L
Sludge Thickness 20% DS
TABLE 1 — EFFLUENT LIMITS DISCHARGE 0@‘3‘
S
&
G
Article II. Plant Description S
N
N

The Wastewater Treatment Worksﬁél?{gﬂgbe designed for an ultimate design flow

O
of 90 m3/h (25I/s - 3DWF) to séer\\a Population Equivalent of aprox. 3,150 PE.
s\

Design basis for upgrade is a@ﬁoer following table:
NS

Q\J
PE 3,150
gBOD/PE.d 60
Design BOD Load (3,150 x 60)/1,000 = 189 kg BOD/day
I/PE.d 225
Design Hydraulic flow (3,150 x 225)/1,000 = 709 m3/day
Full Flow to treatment (3DWF) (720 m3/day x 3)/24 h/d = 88.6 m3/hr

= 90 m3/hr = 25l/s

TABLE 2 — DESIGN BASIS

Page 21 of 66

EPA Export 26-07-2013:13:46:21



Buttevant & Environs WWDL Application

The E.P.S. proposal is based on Sequential Batch Reactor (SBR) Treatment
plant with equipment necessary for the efficient operation of the plant. The

following provisions are incorporated in the design:

1. Provision for inlet sump complete with 2 No. Pumps (Duty/Standby) each
with a flow rate of 90 m3/h (3 DWF)

2. Automated (6mm) Inlet Fine Screen and Grit Removal for a max flow
rate of 176.5 m?*h (49 |I/s - 6DWF) including screenings
washing/dewatering and screenings disposal facility, influent flow

measurement and automatic sampler.
3. Grit Classifier handling a max flow rate of 176.5 m3/h (49 I/s - 6DWF)

4. Provision for Storm tank, emergency overflow, flow measurement and

automatic sampler.
5. The Biological Treatment includes 2 No. Sequential Batch Reactor
6. Provision is made for Chemical dosing for Phospk&rous removal

\Q
7. Provision is made for Chemical dosing fo\q‘F ?ming control
S Y

O
8. 1 No. Balance Tank 003?@6\
Q&Q >
9. Provision of 14 days on site %&gﬁ@@* Picket Fence Thickener based on 3%
N

DS R
S &
10. Provision of 3 days on sj\t@QSIudge Acceptance Tank/Emergency Storage
O

for imported liquid ar{@&hickened sludge’s
Y
11.The Dewatering System includes 1 No. Centrifuge and Poly Make Unit
12. Final Effluent flow measurement and automatic sampler

13. Provision is made for future expansion including Tertiary Treatment such

as Sand Filter

Article III. Functional Description

FO1 Inlet Works

The maximum incoming flow to the inlet works is 176.5 m*/h (49 L/s). The inlet
works comprises of 2 No. Automatic Screens, 1 No. Manual screen, 1 No. Grit

Trap and 1 No. Grit Classifier.

Page 22 of 66

EPA Export 26-07-2013:13:46:21



Buttevant & Environs WWDL Application

The screen is supplied with a screening tray with a water supply to clean and
convey screenings into a disposal bin. Water supply to the screens is controlled

by a solenoid valve.
All screenings are washed, separated and deposited in skips for removal off site.

Ultrasonic sensors provide level measurement in the screen channels for control
of the automatic screens. The transmitters for the flow meters on the two rising
mains are mounted in the main control panel in the Control building, and will be

complete with local flow indication.

Flows of up to 3 DWF will be pumped from the inlet sump into the Biological
Treatment stream based on 2 No. Sequential Batch %\e‘g/ctor Flows in excess of

3 DWF will overflow to the storm water tank fro @5@% inlet sump.

@ﬁé‘
The storm water tank is equipped wlg&\@ﬁ emergency storm overflow line that
shall allow flow to the outfall char@f?e\@ This flow can be measured by an electro
magnetic flow meter installed o%othe overflow line. After storm flow conditions
ceases, the contents of the s s\m tank will return to the inlet sump by gravity

flow through a flap valve io,@?alled in the inlet sump.
FO2 Biological Treatment

The E.P.S. proposal shall be based on the Sequential Batch Reactors Process.

The system is based around two reaction vessels. These SBR tanks act as an
aeration /settlement tank. All foul sewage flows to the inlet sump and is
pumped forward by duty/standby pumps and delivered to one of the two SBR
Tanks. The sewage is aerated by a diffused air system supplied by a duty air

blower mounted within an acoustic enclosure external to the tank.

The system is designed to allow fill and aeration for a preset time. Once the
preset time for fill and aeration is complete, the settlement stage commences.
Once the preset settlement time expires supernatant is discharged by a floating

Page 23 of 66

EPA Export 26-07-2013:13:46:21



Buttevant & Environs WWDL Application

arm draw-off assembly, which is connected to an outlet valve at the base of the
tank, the cycle can then be repeated. The treated effluent is discharged to an

effluent outfall chamber.
A SBRs standard operation consist of a series of processes:

1. Fill - incoming screened and de-gritted raw sewage with the biological
mass in the SBR

2. Fill/Aeration - the aeration system supplies the oxygen by a series of
blowers. The oxygen brings the biological mass from a latent state to a

food-consuming active state

3. Aeration/React Cycle - during this phase the raw sewage flow ceases and
is transferred to the second SBR. The biological mass now breaks down

the remaining sewage and consumes it as food

4. Settle - the blower shuts down and the biological mass begins to settle.
The biological mass continues to use oxygen ané/l. goes to a latent state
NS
&

when all the oxygen is consumed R
0

5. Draw/Decant - After settling occurs, }é{gp@llqwd is left to be discharged

6. Sludge Wasting - At the end of@hg?process cycle a percentage of the
biological mass is pumped fgb\q@%he SBRs. This maintains the correct
concentration of biomass &h‘i@ﬁ the SBR.

&

Air is supplied by bIowersdéQf sufficient size to provide free air to each tank at
final design loading. Two duty and one common standby blower will supply the
two SBR tanks. Blowers are roots type, rotary positive displacement type with

guarded “V” belt connections to the motors.

The proposed surplus sludge system consists of 2 No. WAS pumps
(duty/standby) for each SBR tank. Surplus sludge is pumped into the Sludge
Holding Tank at 0.75% to 1%DS via these pumps. The sludge is thickened
within a PFT by gravity to 2-3%DS and dewatered with a centrifuge to 20% DS.

The supernatant from the Sludge Holding Tank overflows by gravity to the inlet

sump for recycle through the process.

Page 24 of 66

EPA Export 26-07-2013:13:46:21



Buttevant & Environs WWDL Application

FO3 Chemical Treatment

Phosphorous exists in three main forms in wastewater; ortho-phosphate,
polyphosphate and organic phosphate. During aerobic treatment, the later two
forms are converted to ortho-phosphate, which is the easiest form to precipitate

using chemical addition.

E.P.S. proposes to remove phosphorous using chemical dosing of Ferric
Sulphate. The Chemical Dosing location for the chemical precipitation of
phosphorous shall be proposed at the SBR tank i.e. simultaneous precipitation,
because polyphosphates and organic phosphorous are less easily removed than

orthophosphorus.

FO4 Final Effluent

&.
Final effluent prior to discharge from the balance taQ\Ig‘\t’o an outfall is subject to
&
outflow measurement by a flume and samplin%\b)@a composite flow proportional

&

Qo

wastewater sampler. Oo?? \
AN

LS

R

Fo5 Picket Fence Thicken%(po\%(@
{@%96‘0

. . O Q

The sludge thickener is an efflc;?&

waste sludge’s. 3

&

)
N\
method to gravity concentrate and decants

S

Wasted sludge’s shall have a solids content of approximately 0.75% DS.